WM186FB/WM186FBE 12 /F K]

01. HhHhFHE R R

186FS 186FGET 178FG

D)
1-1

42-1




¥ YRR B Description o H/i
1 12.020.002.0001 | HLAA I b5 5 Drain Plug 1
1-1 11.005.039.7001 | JECHIBREAR EFEF 0Oil Drain Bolt Connection Tube
2 11.005.035.7001 | JEGHBRARE Oil Plug Seal Assy 1
3 12.016.002.0850 | whE}/ § 35* § 50*8 Oil Seal Sg35*50*8 1
A 11.005.022.7301 | Hh4hFE 4k Cylinder Block. 1 FHE
11.005.022.7302 | b4 4 Cylinder Block. 1 ML 5h
12.009.002.0400 | 7&%1%H&/HK081410 | Needle Bearing/Hk081410 2
12.008.001.0400 | O %44} [El/ § 24*2.4 | O-Ring 24*2.4 2
11.005.009.7201 | MLt /L 0il Filler Gap 2
8/9 | 11.012.022.7201 | Jhfasihlas Bt Fuel Controller 1
10 12.004.004.0040 | XL BEAH/AM6*30 Stud AM6*30 1
11 12.004.004.0050 | AKUEH/AM6*40 Stud AM6*40 2
12 11.009.009.7200 | Mty 42 4L/ Fuel Injection Pump Gasket Y475
13 11.009.011.7201 | WA ALE o Seal Gasket 1
14 11.009.010.7201 | Mgy 22 A0 i w4 Seal Plate 1
15 12.001.005.0023 | /SAIVEATHEREE/M6 | Nut M6 3
16 12.006.014.0090 | “F-#} GB/T97/ $ 6 Washer 6 2
17 12.006.008.0022 | 5% 44 GB/T93/$ 6 | Spring Washer 6 2
19 12.009.001.0300 | JVAERH7# 6308/P5 | Ball Bearing 6308/P5 1
20 12.009.002.0500 | ¥&EH4h7& HK1512 Needle Bearing HM1512 1
21 11.005.023.7201 | Hh# k-4 A Retainer 1
22 12.002.013.0481 | GB/T5789/M8*16 Bolt M8*16 1
23 11.010.014.7001 | 5| XUAR Jki= 4 Cushion Blocking 1
24 11.010.013.7301 | 5] XAk Govemor 1
25 | 11.010.015.7001 | 2| Kb £ Vibration solation 1
26 11.010.016.7201 | 5| XM IGE Bt & Shrath 1
27 12.002.013.0171 | GB/T5789/M6*20 Bolt M6*20 1
V= == N N :
28 | 11.003.020.0301 Qﬁ%ﬁiﬁﬂ’%@ /ng‘l‘:)‘}kelrolgead Stud 2
V= == N N :
29 | 11.003.020.0201 /fgﬁl{;ﬁ?@* BRI /ng‘l‘:)‘}fff;ead Stud 2
30 11.003.021.0101 | V<HT SEMEREER F Washer 4
31 11.003.019.0003 | 7L oG WERE/ 7 Cylinder Head Nut(Short) 2
32 11.003.019.0004 | ¥ 5 & RE 5 Cylinder Head Nut ( Long) 2
33 11.003.010.7300 | " HLRG )T Cylinder Head Shim 1
34 11.003.008.7301 | iJE % &+ 8l Cylinder Head Ring 1
35 11.005.019.7301 | HhFHAE T Crank Case Gasket 1
36 12.009.001.0210 | ¥V ERH/6207/P5 Ball Bearing 6206/P5 1
37 11.005.031.7301 | FHhEC Main Bearing 1
38 12.019.001.0100 | 4#4%H/GB/T882/ § 8%12 | Pin 8*12 2
39 11.011.007.7201 | #Eh S48 Oil Indicator 1
41 12.016.002.0851 whidf/ $35% $50%10 | Oil Seal SG35*50*10 1
42 12.015.012.0001 | P/ g Plug 1
42-1 | 11.011.006.7001 | ALyt AL E&L8HAE | Oil Pressure Sensor 1
43 12.002.013.0520 | GB/T5789/M8*33.5 Bolt M8 * 33.5 16
44 11.005.018.7301 | %4 & Crank Case Cover 1
1 11.005.038.7301 | il 3k Crankshaft Plug 1 Al




02, “SHLEE & A

4 3 -
P Yk B i Description Bow | &

1 12.019.001.0020 | 4¥%il/ § 4*8 Pin 4*8 1

2/5/6/9 11.003.009.7301 | AL @ i Cylinder Head 1
3 11.004.002.7301 | #E1] Intake Valve 1
4 11.004.004.7301 | HEATJ Exhaust Valve 1
7 12.004.003.0030 | ALIZFE GB/T899/M8*32 | Stud AM8*32 2
8 11.002.004.7301 | HE 13 Silencer Gasket 1
10 12.019.001.0020 | #4%h GB/T882/ § 4*8 Pin 4*8 1
11 11.004.010.7301 | A1 1505 44 bl Valve Spring Washer 2
12 11.004.001.7301 | #4715 Valve Conduit Oil Seal 2
13 11.004.009.7301 | [ )50 Spring Retainer 2
14 11.004.012.7301 | "I 13058 Rock Arm Assy 2
15 11.004.014.7301 | /< J43% Cotter 4
16 11.004.013.7301 | I Tk Valve Adjusting Plate 2
17 11.004.023.7301 | 438 7 JRE Arm Assy 1
20 12.002.013.0581 | 7Nk 24448/ M8*45 Bolt M8*45 2
23 12.001.005.0023 | 7N fREZE IR BE/M6 Nut M6 2
24 11.009.014.7001 | My 2% HoAR Injector Clamp 1
25 11.009.013.7250 | Wiyli#s 2 Spacer Washer YT
26 11.003.003.7301 | FEHE Insulation Sleeve 1
27 12.004.004.0070 | XELIZEF/AM6*67 Stud AM6*67 2
28 12.004.004.0090 | XKIZF/AM6%95 Stud AM6*95 2
29 12.002.013.0191 | /N4 A4/ M6*25 Bolt M6*25 3
30 11.001.007.7301 | #EA55# Air Intake Gasket 1




03. Sl 2 Rk

¥ YRR 4R Description | &7
1 11.003.012.7301 | <ML 55 B4 Bonner Gasket 1
2 | 12.002.013.0330 | /AL IR M6*70 Bolt /M6*70 3
3 11.003.011.7302 | <L a6 B 1F Bonnet Assy 1
WLZH3)) /7 (Unit Power)
3| 11.003.006.7301 | W RIAT \';,‘?fgr;‘ﬁéztsﬁion !
Decompression 1
5 | 11.003.007.7001 | J& 4T R4 External Hangdle
Parts
6 12.002.013.0151 | /NFVELIHIIEFE M6X 14 | Bolt/M6*14 2
75 YRS K Description Hom | #/E
1 11.006.004.7101 THERA S Ring Set 1
2 11.006.003.7301 | %% Piston 1
3 11.006.005.7301 T I Piston Pin 1
4 11.006.006.0351 | 7GZERF4E 6 23 Washer 23 2
5 11.006.007.7301 | #EFFH4E Connecting Rod Assy 1
6 11.006.008.7302 | EFFHIEC Crank Pin Bearing 2




05. Hhh E Sk
¥ YRR B Description Bow | &

1 12.009.001.0150 | 74 Bkl /6203/P5 Ball Bearing 6203/P5 2
2 11.004.007.7301 | ~F-fir4h Balancer Shaft 1
3 12.014.002.0190 | “J-d/5*5%7 Key 5X7 2
4 11.006.012.7301 | ~FAfirél i i ihi e Timing Gear Of Balance Shaft 1
8 11.006.015.7301 | Hh#l i i %6 Crankshaft Timing Gear 1

11.006.013.7308 | Hh#H(W i) Crank Shaft 1
10 11.006.013.7302 | Hii%h(G3 %) Crank Shaft 1

11.006.013.7301 | Hh#h(F1 i) Crank Shaft 1

11.006.013.7304 | Hh#%h(F-B %i1) Crank Shaft 1
11 | 12.010.001.0020 | #XERK S § 6.35=1/4’ Steel Ball 1
12 | 12.014.002.0120 | “Ff/5%5%12 Key 5X 12 1
13 11.006.011.7301 | “VfiisilfEsh ik 5 Drive Gear Of Balance Shsft 1
14 | 11.007.004.7301 | &H 14 Flywheel Ring Geat 2
15 | 11.008.007.7302 | &% Fly Wheel 1
16 | 12.015.027.0010 | KHSHERFH )Y Fly Wheel Nut Washer 1
17 | 12.001.005.0100 | KHEHALE/MI18*1.5 Fly Wheel Nut/ M18*1.5 1
18 11.007.006.7301 | JH&h#t Starter Pulley 1
19 | 12.002.013.0143 | /AL 2T IR FE/M6*12 Bolt M6*12 4
20 | 12.014.002.0130 | “P/5*5*14 Key 5X 14 1




06 MEHE K
186FS
5-1
1
2

¥ YRR ER i Description o H/i

1 11.004.021.7302 | #EFT Valve Rod Assy 2

2 11.004.015.7301 | <1 144 Valve Tappet 2

3 11.004.018.7301 | ‘4¥&HHIER 1% | Camshaft Timing Gear 1

4 12.014.002.0130 | “P4/5%5%12 Key 5*14 1

5 11.004.020.7304 | (Y% % Camshaft 1

5-1 | 11.004.020.7305 | u%&4h Camshaft 1 A H

07. SXE R

O ‘\_‘
1
Jr'5 YRS K Description B | &K
1 11.010.010.7101 | /=% Shock Absorber Seat 1
2 11.010.003.7351 | SR EL 1 Fan Case Welded Assy 1
3 11.010.011.7001 | = Shock Absorber 4
4 11.010.004.7201 | S X S xlE Collar10*10 4
5 12.006.012.0020 | K/ § 6* § 18*1.6 Washer 6 4
6 12.002.013.0191 | 75 FA¥k = IR /M6%25 Bolt M6*25 4

08. H 2% Rk




¥ Yk B Description Bow | &
1 11.002.011.7301 | 3 75 8 Sk Silencer Assy 1
2 | 12.001.001.0024 | 1 TS fH2ERMS Nut 8 2
3 12.006.008.0032 | #FA[E/ § 8 Spring Washer 6 2
4 | 12.006.014.0180 | P/ ¢ 8 Washer 8 2
5 | 12.002.013.0481 | NAIVLEIHIREM/M8*16 | Bolt M8*16 2
09. 23 HEALE K
¥ YRR B Description HE | &
1 11.008.008.7201 | "&#& A& HHLLLLF: Fly Wheel Alternator 1
1-1 | 11.005.016.7201 | JHZhHHLFLTE B Starter Seat Cover 1
2 12.002.009.0440 | 7~ kWAL /M10%35 Bolt M10*35 2
2-2 | 12.002.009.0396 | 7~ ff1kERKE/M10%20 Bolt M10*20 2
3 12.006.008.0041 | #EE[E/ 6 10 Spring Washer 6 2
4 | 12.006.014.0200 | “F-HE/ $ 10 Washer 10 2
10. HIE RS
¥ Yk ER i Description Bow | &
1 | 12.002.013.0143 NFIEE LS R /M6%12 | Bolt M6*12 3
2 | 11.011.002.7201 GIRGE S Oil Pump Cover 1
3 | 12.008.001.0430 O Bk pEl/ 6 34.5%1.8 | O-Ring 34.8%1.8 1
4 |12.019.001.0010 4%/ 6 3*16 Pin 3*16 1
5 | 11.011.001.7301 BLi A Oil Pump Assy 1
6 | 11.012.009.7201 WIS Al A Oil Pump Gear 1
9 | 12.008.001.0420 O M LI/ 6 24%2.4 O-Ring 242.4 1
10 | 11.011.004.7201 BLHIETE A Oil Filter Assy 1
11 | 12.002.013.0151 ANV L ER/M6%14 | Bolt M6*14 1




11. RHARS

¥ YRR B Description HE | &
1 12.002.013.0581 | NFAVE L[ H5 2 /M8*45 | Bolt M8 X 45 1
2 11.009.037.0001 | yHAf 157 48 B[] A% Upper Stay Bolt 1
3 12.006.014.0180 | “F-#[&]/ § 8 Washer 8 1
4 11.009.032.7301 | W4 13728 Upper Stay 1
5 11.009.029.7201 | JHIAH i Fuel Tank Damper 4
6 | 11.009.007.7301 | [FI3h/ 4144 Fuel Return Pipe Assy 1
8 12.015.027.0011 | AR MR Fuel Tank Plug Seat 1
9 12.020.001.0001 | VA i hE %€ Fuel Tank Plug 1
10 | 11.009.033.7201 | %A F %% Lower Stay Assy 1
11 | 12.002.013.0151 | /NfRVE“IMEA/M6*14 | Bolt M6*14 2
12| 12.001.005.0023 | 75k =4 HIE /M6 Nut 6 2
13 | 11.009.031.7201 | WiAf JF o4 1t Fuel Tank Gock Assy 1
14 | 12.008.001.0220 | O A%/ 6 13.2%1.8 | O-Ring 13.2*1.8 1
15 | 11.009.021.0001 | #ruh& 414+ Fuel Pipe Assy 1
17 | 11.009.002.7201 | SEmyg A Fuel Filter Gasket 1
18 | 11.009.003.7301 | 4euhy&tsdlft: Fuel Filter Assy 1
19 | 11.009.004.7301 | = sy st Fuel Injection Pipe Assy 1
20 | 11.009.034.7361 | yhiAH41E Fuel Tank Assy 1
21 | 11.009.034.9006 | ji4f w sk Fuel Tank Gap Assy 1




12, KRR AL

75 YRS HFR Description s | &
1 11.008.008.7201 | "&#& A& HHLLLLF: Fly Wheel Alternator 1
2 12.003.010.0020 | +FHEPSLIRET/M6%8 | Screw Bolt M6*8 3
3 12.002.013.0171 | /NAVE LI E5F2/M6%20 | Bolt M6%20 5
4 | 11.008.012.0001 | HsZ:H Wire Clamp 1
5 12.002.013.0143 | /NAIE L 542 /M6%12 | Bolt M6*12 1
6 11.008.006.7201 | i Hs 2% £H 14 Regulator 1

13, FAELKEBEIAE

75 YRS HFR Description s | &
1 11.012.012.7301 | W2 HERL 24.5 Tappet 25.5 1
2 11.012.001.7301 | & SATAFHAF Lever Fork 1
3 12.016.002.0050 | yidr §8* § 14*4 Oil Seal 8 X 14X 4 1
4 11.012.025.7001 | ATAFH& SR 5 Lever Washer 2
5 11.012.016.7201 | A7 Return Spring 1




6 11.012.010.7302 | ks Governor Spring 1
7 11.012.020.7201 | T Fine Spring 1
8 11.012.006.7202 | WM IBLE CRIEHAD | Control Lever Assy. 1
8-1 11.012.006.7204 | WML GEHAHLUTD | Control Lever Assy. 1
8-2 | 11.012.006.7203 | W EEHIBIE HLAIHD | Control Lever Assy. 1
9 12.002.013.0143 | /NAIEE LK M6*12 Nut M6 X 12 1
10 12.002.013.0191 | /NAVE 2[5 M6*25 Nut M6 X 25 1

14, H5RS

2z g

186FGET

JP5 YRR HFR Description et K e

1 11.001.006.7301 WA Intake Pipe 1

2 12.002.013.0143 | NAREZAHTEREE/M6X 12 | Nut M6 X 12 1

3 11.001.007.7301 UG AR Y Air Cleaner Gasket 1

5 12.001.005.0023 INFHVE AR RE M6 Flange Nut M6 2

4 7 AR UETE AR R ST A Air Cleaner Case Assy 1

6 7 5 2% ] Shock Absorber Washer 2 1

7 AR T A Air Cleaner Element Assy 1

8 11.001.016.7301 5 = A Element Shock Absorber 1

9 i 2 By e 5 st Pl T Shock Absorber Washer 1 1

10 11.001.016.7302 2 4t P Case Ring 1

11 T YEAR B AR Cover Assy 1

12 By 5 2 s LA Case Shock Absorber 1

13 NG Nut M6 1

(BUIIRIPIE

¥ YRR B i Description HE | &

1 S I B A gils"c Filter Connecting 1
11.001.016.7303

2 MRS ER LT Air Filter Case 1
3 TUEIETE A A Air Flter Sump 1




4 12.002.013.0481 NFHIEETHNERE /M8%16 | Nut M8 X 16 2
5 11.001.012.7301 UL R A Air Cleaner Gasket 1
6 11.001.010.7301 HAEE Intake Pipe Bending 1
7 12.002.013.0191 INFHIR A TNERE /M6%25 | Nut M6 X 25 1
8 12.001.005.0023 NFHTE AR RE/M6 Nut M6 2
9 11.001.011.7301 | HEA 2 ézziﬁ Pipe  Bending |
10 11.001.006.7301 WA Intake Pipe 1
55 2884 (11.009.012.7301)
¥ Yk B Description Bow | &
1 11.009.012.9009 eIt A AR T A Fuel Iniection Vaive Block 1
2 11.009.012.9010 | #Ef Washer 1
3 11.009.012.9011 WA S L Volt-Adjustment Spring 1
4 11.009.012.9012 | TiikT Mandril 1
5 11.009.012.9013 BRIETRE Intermediate Block 1
6 11.009.012.9014 L ACE] Locating Pin 2
7 11.009.012.9001 M5 vt A Nozzle 1
16, BHME A (11.009.008.7302)

P Yk ER i Description Bom | &
1 11.009.008.9004 | HH i & % Jie Fuel Delvery Valve Forcing Holder 1
2 11.009.008.9005 | Hijih [ 3.5 Fuei Delhrery Valve Spring 1
3 11.009.008.9006 | HH i & %% 4 £ Fuel Oelivery Vahre Sheet Gasket 1
4 11.009.008.9007 | Hi i &5 Fuel Delivery Valve Core 1
5 11.009.008.9008 | H i & A Fuel Delivery Valve Seat 1
6 11.009.008.9009 | I A S A Fuel Pipe Weldment Assy. 1
7 11.009.008.9010 | O %5k} g O-Ring 1




11.009.008.9011 | Z4k Fip Block 1
11.009.008.9002 | Fi:%E Plunger 1
10 11.009.008.9012 | #F Washer Y
11 11.009.008.9013 | 44 $ 2X6 Pin2x6 2
12 11.009.008.9014 | MRS Fip Connecting Plate 1
3 11.009.008.9016 7 = 45 6 & 4% | Fuel Limiting Sheath .
At Weldmenl Assy
14 11.009.008.9017 | 4 224} Steel Clip 1
15 11.009.008.9018 | 44 ¢ 3X8 Pin3x8 1
16 11.009.008.9019 | SZ#4k Support 1
17 11.009.008.9020 | A1 FE 5% Spring 1
18 11.009.008.9021 | #L5% T i Spring Holder 1
19 11.009.008.9022 | #EAE A Tappet 1
17. FHE3hEH (11.007.016.7305)
¥ Yk K Description HE | &
1 11.007.016.9006 H AR EE M8 Nut M8 1
2 11.007.016.9007 | BEH#AE Friction Reel 1
3 11.007.016.9008 | JEE4 v Friction Plate 1
4 11.007.016.9009 | 3555 Spring Cover 1
5 11.007.016.9010 | &)L Ratchet 1
6 11.007.016.9011 [EEDAL S Return Spring 1
7 11.007.016.9017 | #EBh$r 4 Starter Reel 1
8 11.007.016.9013 | “PTHI W45 % Spiral Spring 1
9 11.007.016.9018 | Ah5eift: Outer Case Assy 1
10 12.002.013.0121 H2H4 M6 X 8 Bolt M6 X8 4
11 11.007.016.9015 E B4 Starter Rope 1
12 11.007.016.9016 [RAIER ] Starter Handle 1




